

**\*\*Please note, changes may be made to the formulary without notice!\*\***

### Pharmacy Hours of Operation

Peterson AFB Clinic Pharmacy

Mon-Fri 0730-1630

Phone 556-1109

Pete East Pharmacy

Mon-Fri 0730-1630 (full service)

Saturday 0900-1300 (prescription pick-up only)

Phone 556-0055

USAF Academy Hospital Outpatient Pharmacy

Mon-Thurs 0730-1800

Fri 0730-1700

Sat 0800-1400

Phone 333-5157

Fax 333-5145

USAF Academy Community Center Pharmacy....

Mon-Fri 0830-1730

Sat 0900-1300 (refill pick-up only)

Phone 333-5019

Fax 333-5694

**REFILL CALL IN 524-4081**

Refills called in by **1200** will be ready for pickup after 1200 the next duty day. Refills called in on **Fridays, weekends or holidays** will be ready **2 duty days later**.

### ANALGESIC-NON NARC

Acetaminophen supp 120, 650mg

Acetaminophen tab 325mg, 160mg/5ml soln

Acetaminophen/Caffeine/Butalbital (Fioricet) tabs

Aspirin 81 EC, 325mg EC tab

Tramadol (Ultram) 50mg tab (limit 240 per 30 days)

### ANALGESIC-NARC

Hydrocodone/APAP (Lortab) 7.5/500mg 15ml elixir\*

Hydrocodone/APAP (Norco) 5/325 mg tab\*

Hydrocodone/APAP (Vicodin) 5/500, 7.5/750mg tab\*

Hydrocodone/Ibuprofen (Vicoprofen) 7.5/200 tab\*

Hydromorphone (Dilaudid) 2, 4mg tabs\*\*

Methadone 10mg\*\*

MS Contin 15, 30, 60mg SR tabs\*\*

Morphine Sulfate IR 15, 30mg tab\*\*

Oxycodone/APAP (Percocet) 5/325mg Tabs\*\*

Oxycodone/APAP (Roxicet) 5/325mg/5ml elixir\*\*

Tylenol #3 tabs, 120/12mg/5ml elixir\*

### ANALGESIC-NSAID

Celecoxib (Celebrex) 100, 200 mg caps

Diclofenac (Voltaren) 75 mg tab

Etodolac (Lodine) 400mg tab

Ibuprofen (Motrin) 100mg/5ml susp, 400, 600 & 800mg tabs

Indomethacin (Indocin) 25mg cap

Ketorolac (Toradol) 10mg tabs (limit 20 tabs/month – 5 days supply)

Meloxicam (Mobic) 7.5 & 15mg tabs

Naproxen (Naprosyn) 250, 375, 500mg tabs

Piroxicam (Feldene) 20mg caps

Salsalate (Disalcid) 500, 750mg tabs

Sulindac (Clinoril) 200mg tab

### Guidelines for Civilian Providers

**Federal Facilities use generic medications**

**when quality AB-rated generics are available.**

We ask that you write prescriptions that allow generic substitution or substitution of other brands of the same drug. Be sure to have printed name, address, and phone number on all prescriptions.

All prescriptions, except as noted, are filled for the quantity prescribed up to a 90 day supply, with refills up to 1 year on non-scheduled items.

Providers must not write prescriptions for controlled substances for themselves or their family members.

Controlled substances in schedules III-V may be refilled five times or for six months, whichever comes first. Schedule II controlled substances may not be refilled from the same prescription. The 21st Medical Group Pharmacy **does not accept faxed prescriptions for Schedule II controlled substances. We also do not accept prescriptions for controlled substances with non-specific directions.** Be sure to have printed name, address, phone number and DEA number on all scheduled prescriptions

### ANTI-CONVULSANT

Carbamazepine (Tegretol) 100 chew, 200mg tabs; 100, 200, 400mg XR tabs; 100mg/5ml susp

Clonazepam (Klonopin) 0.5 & 2mg tab\*

Divalproex (Depakote) EC 125, 250, 500, 125mg sprinkles, ER 250, ER 500mg

Ethosuximide (Zarontin) 250mg/5ml susp

Gabapentin (Neurontin) 100, 300, 400, 600, & 800mg caps/tabs

Lamotrigine (Lamictal) 25, 100, 150, 200mg tabs

Levetiracetam (Keppra) 250, 500, 750mg, 100mg/ml soln

Oxcarbazepine (Trileptal) 150, 300, 600mg tab; 300mg/5ml liquid

Phenobarbital 20mg/5ml elixir\*

Phenobarbital tabs 30mg tab\*

Phenytoin (Dilantin) 30, 50, 100mg

Primidone (Mysoline) 50, 250mg tabs

Topiramate (Topamax) 25, 50, 100, 200mg tabs;

15, 25mg sprinkle capsules

Valproic Acid (Depakene) Syrup 250mg/5ml

Valproic Acid (Depakene) 250mg caps

### ANTI-EMETICS

Meclizine (Antivert) 25mg tab

Ondansetron (Zofran) 4, 8mg tab (limit 60 tabs per month)

Ondansetron (Zofran) ODT 4, 8mg tab (limit 60 tabs per month)

Prochlorperazine (Compazine) 5mg tab, 25mg supps

Promethazine (Phenergan) 25mg tabs; 12.5,

25mg supp, 6.25mg/5ml syrup

Scopolamine (Trans-Derm Scop) 1.5mg patches

### ANTI-GOUT AGENT

Allopurinol 100 & 300mg tab

Colchicine 0.6 mg tab

Probenecid 500mg tab

The 21st Medical Group **does accept faxed prescriptions for non-controlled and Schedule III-V controlled substances.** Prescriptions can only be faxed from the provider's office and must include **patient name, SSAN, address and phone number.** **USAF pharmacies in the area Do Not accept phoned in prescriptions. Faxed prescriptions are not filled when received. They will only be filled upon notification from patients either via phone or by coming in to the pharmacy.**

Prescriptions can be transferred out to any pharmacy. Prescriptions cannot be transferred in, unless from another military facility. The label from the other military facility must be brought in to the pharmacy. Bring your label in before you have run out of medication, as it may take 24 to 48 hours to make the transfer.

**\*\* The formulary is updated approximately every 2 months. Because of constant changes, call before prescribing a new medication. \*\***

### ANTI-INFECTIVES

#### Antibacterials

Amoxicillin cap 250, 500, 875mg

Amoxicillin chewable 250, 400mg tab

Amoxicillin Susp 125mg/5ml, 200mg/5ml, 250mg/5ml, 400mg/5ml

Augmentin 500, 875mg tabs, 200mg/5ml, 400mg/5 susp, ES 600

Azithromycin (Zithromax) 250mg tab, Z-pak, 500mg Tri-pak, Susp 100 & 200mg/5ml

Cefdinir (Omnicef) 300mg cap, 125mg/5ml

Cefpodoxime (Vantin) 100, 200mg tab

Cefuroxime (Ceftin) 250, 500mg tab; 250/5ml susp

Cephalexin (Keflex) cap 250, 500; 125mg/5ml,

250mg/5ml susp

Ciprofloxacin (Cipro) 500mg tab

Clarithromycin (Biaxin) 500 tab, XL 500mg

Clindamycin (Cleocin) 75mg/5ml susp

Clindamycin (Cleocin) 150mg caps

Dicloxacillin 250mg caps

Doxycycline Hyclate (Vibramycin) 100mg tab, DR 150mg tab

Doxycycline (Oracea) 40mg cap

Erythromycin (Ery-Tab) 250mg tab

Erythromycin EES 400mg tab; 400mg/5ml

Levofloxacin (Levaquin) 250, 500, 750mg tabs

Metronidazole (Flagyl) 250, 500mg tabs

Minocycline 50 & 100mg cap

Nitrofurantoin (Macrobid) 100mg cap

Nitrofurantoin (Furadantin) 25mg/5ml

Penicillin VK 250mg/5ml susp

Penicillin VK tab 250 & 500mg

Sulfisoxazole (Gantrisin) Susp 500mg/5ml

Tetracycline 250mg caps

Trimethoprim (Primisol) 50mg/5ml Soln

Trimethoprim/Sulfa (Septra) DS tab

Trimethoprim/Sulfa (Septra) Pediatric Susp

#### Antifungals

Clotrimazole (Mycelex) 10mg troche

Fluconazole (Diflucan) 100 & 150mg tab,  
10mg/ml susp  
Griseofulvin Susp 125mg/5ml, 125mg tabs  
Nystatin oral susp 60ml, 500mg tab  
Terbinafine (Lamisil) 250 mg tabs

**Anti-Malarial**

Chloroquine (Aralen) 500mg tab  
Mefloquine (Lariam) 250mg tab  
Primaquine base 15mg tabs  
Rifampin 300mg caps

**Anti-Virals**

Acyclovir (Zovirax) 200, 800mg caps, 200mg/5ml  
susp  
Amantadine (Symmetrel) 100mg caps  
Valacyclovir (Valtrex) 500, 1000mg tab

**Miscellaneous**

Dapsone 25mg tab  
Ethambutol 400mg tab  
Isoniazid Susp 50mg/5ml, 300mg tab  
Mebendazole (Vermox) 100mg  
Pyrazinamide 500mg tabs

**ANTI-MIGRAINE**

Cafergot tab  
Fiorinal tab\*  
Eletriptan (Relpax) 20, 40mg tabs  
Rizatriptan (Maxalt) 5, 10mg tabs and 5, 10mg  
MLT tabs (12 tab /30days)  
Sumatriptan (Imitrex) Auto-injection 2's (8  
syringes/ 30 days)  
Sumatriptan (Imitrex) nasal spray 5, 20mg (6 per  
30 days)  
Sumatriptan (Imitrex) 25, 50, 100mg tab  
Zolmitriptan (Zomig) 2.5, 5mg tabs, and 2.5, 5mg  
ZMT tabs (12 tabs per 30 days)

**ANTI-PARKINSON**

Amantadine (Symmetrel) 100mg cap  
Benzotropine (Cogentin) 1mg tab  
Bromocriptine (Parlodel) 2.5mg tab  
Pramipexole (Mirapex) 0.125, 0.25, 0.5, 1mg  
Ropinirole (Requip) 0.25, 0.5, 1, 2, 3, 4, 5mg tabs  
Selegiline (Eldepryl) 5mg tab  
Sinemet 25/100 CR, 50/200 CR  
Sinemet 10/100, 25/100, 25/250 tabs

**ALZHEIMER'S/DEMENTIA**

Donepezil (Aricept) 5, 10, 23mg tab  
Memantine (Namenda) 5 & 10mg  
Rivastigmine (Exelon) 4.6/24h patch

**CARDIOVASCULAR****Ace Inhibitors**

Captopril 25mg tab  
Fosinopril (Monopril) 10, 20, 40mg tabs  
Lisinopril 2.5, 5, 10, 20, 30, 40mg tabs  
Ramipril (Altace) 1.25, 2.5, 5, 10mg caps

**AIJ Blocker**

Losartan (Cozaar) 25, 50, 100mg tab  
Telmisartan (Micardis) 20, 40, 80mg tab  
Valsartan (Diovan) 40, 80, 160, 320mg tabs

**Beta Blockers**

Atenolol (Tenormin) 25, 50, & 100mg tabs  
Carvedilol (Coreg) 3.125, 6.25, 12.5, & 25mg tabs  
Labetalol (Normodyne, Trandate) 100, 200,  
300mg  
Metoprolol (Lopressor) 25, 50, 100 mg tabs  
Metoprolol (Toprol XL) 25, 50, & 100mg tabs

Nadolol (Corgard) 40mg tab  
Propranolol (Inderal) 10, 40mg tab & 60, 80,  
120mg LA caps; 20mg/5ml soln

**Calcium Channel Blockers**

Amlodipine (Norvasc) 2.5, 5, 10mg tabs  
Diltiazem (Tiazac) 30mg tabs, 120, 180, 240,  
300, 360mg cap  
Felodipine (Plendil) 2.5, 5, 10mg tabs  
Nifedipine 10mg cap, (Adalat CC) 30, 60, 90mg  
SR tab  
Verapamil 80, 120mg tabs, 180 & 120 and  
240mg SR tab

**Combination**

Valsartan/HCTZ (Diovan HCT) 80/12.5,  
160/12.5, 320/12.5, 160/25, 320/25mg tabs  
Losartan/HCTZ (Hyzaar) 50/12.5, 100/12.5,  
100/25mg tab  
Amlodipine/Benazepril (Lotrel) 2.5/10, 5/10,  
5/20, 5/40, 10/20, 10/40mg cap  
Telmisartan/HCTZ (Micardis HCT) 40/12.5,  
80/12.5, 80/25mg  
Lisinopril/HCTZ (Zestoric) 10/12.5, 20/12.5, &  
20/25mg tabs

**Diuretics**

Bumetanide (Bumex) 1mg  
Chlorthalidone 25mg tab  
Furosemide (Lasix) 20, 40mg tabs; 10mg/ml  
soln  
Hydrochlorothiazide 12.5, 25 & 50mg tab/cap  
Indapamide (Lozol) 2.5mg tab  
Maxzide 50/75 & 25/37.5 tabs  
Metolazone (Zaroxolyn) 5mg tabs  
Spironolactone (Aldactone) 25, 50mg tabs

**Anti-arrhythmics**

Amiodarone 200mg tab  
Disopyramide (Norpace) 100, 150mg caps; 100,  
150mg CR caps  
Flecainide (Tambocor) 100, 150mg tab  
Procainamide 250mg caps  
Propafenone (Rythmol) 150, 225, 300mg tabs  
Sotalol (Betapace) 80mg tab

**Antihyperlipidemic**

Atorvastatin (Lipitor) 10, 20, 40, 80 mg tabs  
Cholestyramine Powder (Questran)  
Colestipol (Colestid) 1GM tab & susp  
Ezetimibe (Zetia) 10mg tab  
Fenofibrate (Triglide) 50, 160mg tab  
Gemfibrozil (Lopid) 600mg tab  
Niacin 50, 500mg tab  
Niacin (Niaspan) 500, 750, 1000mg tabs  
Pravastatin (Pravachol) 10, 20, 40, 80mg tabs  
Simvastatin (Zocor) 10, 20, 40 & 80mg tabs  
Vytorin 10/10, 10/20, 10/40, 10/80mg tabs

**Anti-hypertensives**

Clonidine (Catapres) TTS1, TTS2, TTS3 patches  
Clonidine (Catapres) 0.1, 0.2mg tabs  
Doxazosin (Cardura) 2, 4 & 8mg tab  
Hydralazine (Apresoline) 10 & 25mg tab  
Methyldopa (Aldomet) 250mg tab  
Prazosin (Minipress) 1, 2 & 5mg cap  
Terazosin (Hytrin) 1, 2, 5 & 10mg caps

**Miscellaneous**

Aggrenox 50/200mg caps  
Aliskiren (Tekturna) 150, 300mg tab  
Clopidogrel (Plavix) 75mg tab  
Digoxin (Lanoxin) 0.125, 0.25mg tab & elixir

Dipyridamole (Persantine) 75mg tab  
Minoxidil 2.5 & 10mg tab  
Pentoxifylline (Trental) 400mg tab

**Nitrates**

Isosorbide Dinitrate 10mg tab, 40mg SR caps  
Isosorbide Mononitrate (Imdur) 30, 60, 120mg tabs  
Nitroglycerin patch 0.2, 0.3, 0.4mg/hr  
Nitroglycerin SL tab 0.4mg (25 and 100 count bottles)  
Nitroglycerin sublingual spray

**CHEMOTHERAPEUTICS**

Anastrozole (Arimidex) 1mg tab  
Aromasin (Exemestane) 25mg tab  
Azathioprine (Imuran) 50mg tabs  
Bicalutamide (Casodex) 50mg tab  
Chlorambucil (Leukeran) 2mg tab  
Fluorouracil 5% (Efudex) cr 30gm  
Hydroxyurea (Hydrea) 500mg cap  
Letrozole (Femara) 2.5mg tab  
Leucovorin 5mg tab  
Leuprolide (Lupron) 3.75, 7.5, 11.25, 22.5, & 30mg depot  
inject, 1mg/0.2ml  
Megestrol (Megace) 40mg tab  
Melphalan (Alkeran) 2mg tab  
Methotrexate 2.5mg tabs, 25mg/ml inj  
Methoxsalen (Oxsoralen Ultra) 10mg cap  
Tamoxifen (Nolvadex) 10mg tab

**COUGH AND COLD****Antihistamines**

Cetirizine (Zyrtec) 10mg tab, 1mg/ml syrup  
Chlorpheniramine 4mg, 8mg SR tabs & syrup  
Claritin D 12hour  
Cyproheptadine (Periactin) 4mg tabs & syrup  
Diphenhydramine (Benadryl) 25 & 50mg cap, elixir  
Fexofenadine (Allegra) 30, 60, 180mg tabs  
Hydroxyzine (Atarax) 10, 25mg tabs & syrup  
Loratadine (Claritin) 10mg tab & syrup

**Anti-tussives & Expectorants**

Benzonatate (Tessalon) Perles 100mg caps  
Guaifenesin (Mucinex) 600mg tabs  
Guaifenesin/Dextromethorphan (Mucinex DM) 600/30mg  
tabs  
Promethazine (Phenergan) w/ Codeine\* syrup  
Robitussin AC Syrup\*  
Robitussin DM 120ml

**Decongestants**

Pseudoephedrine (Sudafed) 30, 60mg tabs; 30mg/5ml syr  
Pseudoephedrine (Sudafed) 12 hr 120 mg pack of 10 tabs

**DENTAL AGENTS**

Chlorhexidine 0.12% (Peridex) sol, 480ml  
Fluoride drops 0.5mg/ml 50ml  
Na Fluoride 1.1 tabs  
Lidocaine, viscous  
Stannous Fluoride (Gel-Kam) 0.4%  
Sodium Fluoride Gel 1.1% (Prevident 5000 Plus)  
Triamcinolone (Kenalog) in Orabase

**DERM/TOPICAL AGENTS****Acne preps**

Azelaic Acid (Finacea) 15% gel 50 gm  
Adapalene (Differin) 0.1% crm, gel  
Adapalene (Differin) 0.3% gel  
Benzoyl peroxide 5% 60gm  
Benzoyl peroxide wash 10% 5oz  
Clenia foaming wash 12 oz  
Clindamycin (Cleocin T) 1% soln, gel, lot  
Clobetasol (Olux) 100 gm

Duac gel kit 45 gm  
 Erythromycin (T-Stat) 2% gel, soln  
 Isotretinoin (Accutane) 10, 20, 30 & 40mg cap  
 Tretinoin (Retin A) 0.025% gel 20gm \*restricted to patients under 35\*  
 Tretinoin (Retin A) Cr 0.025%, 0.05% \*restricted to patients under 35\*  
 Tretinoin (Retin A Micro) 0.04%, 0.1% 20gm \*restricted to patients under 35\*  
 Tretin X 0.025%, 0.05%, 0.1% 35gm \*restricted to patients under 35\*  
 Ziana gel 60 gm

**Anti-infectives**

Bacitracin Oint 15gm  
 Clindamycin 1% gel, soln, lotion  
 Mupirocin (Bactroban) oint  
 Metronidazole (MetroGel) gel 1%

**Anti-fungals**

Betamethasone/Clotrimazole (Lotrisone) Cr 15 & 45 gm  
 Clotrimazole 1% cream, soln  
 Ketoconazole 15gm tabs, shampoo and 2% cr  
 Miconazole (Monistat) 2% cr  
 Naftifine (Naftin) cream  
 Nystatin 15gm cream, powder, oint  
 Triamcinolone/Nystatin (Mycolog II) cr 15gm

**Anti-parasitics**

Crotamiton (Eurax) 10% cream  
 Malathion (Ovide) 0.5% lotion  
 Permethrin (Elimite) cr 5%, 60gm

**Miscellaneous Topical**

Aluminum Chloride (Drysol) 20% sol, 30ml  
 Calcipotriene (Dovonex) scalp soln (limit 300ml per 30 days), 60gm cream  
 Capsaicin (Zostrix HP) 0.075%  
 Clioquinol/Hydrocortisone (Vioform HC) Cream  
 Condyloma acuminatum (Condylox) gel  
 Diclofenac (Flector Patch) \*\*can not use lidoderm patch simultaneously\*\*  
 Eflornithine (Vaniqa) 30gm cream  
 Hydroquinone (Solaquin Forte) 4% Cream  
 Imiquimod (Aldara) 5% Cream  
 Lidocaine 2% jelly, 5% Oint, 5% patch (Lidoderm) \*\*can not use flector patch simultaneously\*\*  
 Lidocaine/Prilocaine (Emla) 30gm cream  
 Pimecrolimus (Elidel) Cr  
 Salicylic Acid 40% patch, 17% soln  
 Selenium Sulfide (Selsun) shampoo/lotion 2.5%  
 Silver sulfadiazine (Silvadene) cr 1% 20 & 400gm  
 Sulfacetamide/Sulfur 10-5% lotion  
 Tacrolimus (Protopic) 0.03%, 0.1% oint.  
 Trolamine Salicylate (Myoflex) 10% cream

**Moisturizers**

Aquaphor oint 100, 396gm  
 Carmol 40% urea lot. and cr ; 10% lot  
 Cetaphil cleanser 480 ml  
 Lactic Acid (Amlactin, Lac-Hydrin) 12% Cream/Lotion  
 Mymix cream 140gm

**Rectal Preps**

Anusol HC Cream 2.5mg  
 Dibucaine 1% oint  
 Hemorrhoidal (Anusol) HC 25mg suppositories  
 Hydrocortisone (Cortenema) 100mg Enema  
 Proctofoam HC

**Steroids**

Betamethasone (Valisone) cream, lot, oint 0.1%  
 Calcipotriene/bethmethdip (Taclonex) 60 & 100 gm ointment and scalp suspension  
 Clobetasol (Temovate) soln, cream, & oint. 0.05%  
 Desonide (Tridesalon) Cream  
 Desoximetasone (Topicort) 0.25% 60 and 100gm cream & 15,60gm gel  
 Fluocinonide (Vanos) 0.1% 30gm cream  
 Fluocinolone (Derma-Smoother/FS) 0.01% topical oil  
 Fluocinolone acetone (Capex) 0.01% shampoo  
 Fluocinonide (Lidex) 0.05% gel, cream, 60 gm oint  
 Fluocinolone/hydroquin/tretinoin (Triluma) 30gm  
 Fluocinolone (Synalar) sol 0.01% 60ml  
 Flurandrenolide (Cordran) tape  
 Halcinonide (Halog) 0.1% cream  
 Hydrocortisone cream, oint, lot 1%  
 Hydrocortisone val (Westcort) cr, oint 0.2%  
 Clobetasol (Olux) 100 gm  
 Pramoxine/HC (Pramosone) 2.5% cream  
 Triamcinolone cream, oint, aerosol 0.1%  
 UT Cream

**GASTROINTESTINAL****Antispasmodics**

Belladonna/Phenobarbital (Donnatal) tab  
 Dicyclomine (Bentyl) 20mg tab, syrup  
 Hyoscyamine (Symax-SR) 0.125 SL, 0.375mg tabs  
 Librax caps  
 Propantheline (Pro-Banthine) 15mg tabs

**Laxatives**

Bisacodyl (Dulcolax) 5mg tab, supp  
 Docusate sodium (Colace) 100mg cap, 20mg/5ml liq  
 Colyte powder (mix to 4,000ml)  
 Fleet Enema Adult  
 Fleet Phospho-Soda Oral 45ml  
 Glycerin Supp (clinic use only)  
 Lactulose syrup 473ml  
 Magnesium Citrate sol 296ml  
 Osmoprep  
 Polyethylene Glycol (Miralax) 255, 527 gm  
 Senna (Senokot) 8.6mg Tabs

**H<sub>2</sub> Antagonist**

Cimetidine (Tagamet) 300, 400mg  
 Ranitidine (Zantac) 150mg tab, syrup

**Proton Pump Inhibitor**

Esomeprazole 20,40mg caps and 20, 40mg susp packets  
 Omeprazole (Prilosec) 10, 20mg cap

**Misc. Gastrointestinal**

Bismuth subsalicylate (Pepto Bismol) 262mg chewable tabs  
 Glycopyrrrolate (Robinul) 1, 2mg Tabs  
 Lomotil tab\*  
 Loperamide (Imodium) 2mg cap  
 Lubiprostone (Amitiza) 8, 24mcg cap  
 Mesalamine (Apriso) 0.375mg tab  
 Mesalamine (Asacol) tabs 400mg  
 Mesalamine (Canasa) 1000mg supp  
 Mesalamine (Rowasa) 4gm/60ml enema  
 Methscopolamine 5mg \*\*restricted to GI Specialists only\*\*

Metoclopramide (Reglan) 10mg tab, 5mg/5ml liq  
 Misoprostol (Cytotec) 100, 200mcg tab  
 Olsalazine (Dipentum) 250mg cap  
 Rifaximin (Xifaxan) 200, 550 mg  
 Sucralfate (Carafate) 1gm tab  
 Sulfasalazine (Azulfidine) tab 500mg and En-tab

**Pancreatic Enzymes**

Pangestyme (Creon) 6000U, 12000U, 24000U cap

**HEMATOLOGY**

Aminocaproic Acid (Amicar) 500mg tabs  
 Ferro-Sequels  
 Ferrous Sulfate 325mg tab  
 Ferrous Sulfate sol 15mg/5ml  
 Folic Acid 1mg tab  
 Warfarin Sodium (Coumadin) 1, 2, 2.5, 3, 4, 5, 6, 7.5 and 10mg tabs  
 Dabigatran (Pradaxa) 150 mg

**Anti-Coagulant**

Dalteparin (Fragmin) 2500u  
 Enoxaparin (Lovenox) 30, 40, 60, 80, 100, 120, 150mg inj

**HORMONES / ENDOCRINE****Contraceptive Agents (all are 28 day cycle)**

Alesse  
 Demulen 1/35  
 Loestrin 21  
 Lo-Ovral  
 Micronor/Nor QD  
 Mircette  
 Nordette  
 Nuvaring  
 Ortho-Cept/Desogen  
 Ortho Evra  
 Ortho-Novum /Norinyl 1/35, 1/50  
 Ortho-Novum 777  
 Ortho Cyclen  
 Ortho-Tri-Cyclen  
 Ortho Tri-Cyclen Lo  
 Ovral  
 Triphasil/Tri-Levlen  
 Yasmin  
 Yaz

**Contraceptive Agents Misc**

Diaphragms 60, 65, 70, 75, 80mm  
 Mirena IUD  
 Implanon  
 Paragard IUD

**Systemic Steroids**

Dexamethasone (Decadron) 0.5, 0.75, 4mg tab  
 Fludrocortisone (Florinef) 0.1mg tab  
 Hydrocortisone (Cortef) 5, 20mg tabs  
 Methylprednisolone (Medrol) 4mg tab, Dose Pak  
 Prednisolone 15ml/5ml  
 Prednisone 1, 5, 10, 20, 50mg tabs

**Antidiabetic**

Byetta pen 5, 10mcg  
 Glipizide (Glucotrol) 5 & 10mg tabs  
 Glucophage 500, 850, & 1000mg tabs  
 Glucophage XR 500mg tab  
 Glucovance 1.25/250, 2.5/500, 5/500 mg tabs  
 Glyburide (Glynase PresTab) 1.5, 3, 6mg  
 Glyburide (Micronase) 2.5, 5 mg tab  
 Insulin Aspart (Novolog) Insulin  
 Insulin Glargine (Lantus)  
 Insulins (All Novolin) NPH, Reg  
 Janumet (Sitagliptin/Metformin HCL) 50/500,50/1000

Janumet XR (Sitagliptin/Metformin HCL) 50/500, 50/1000  
 Levemir Insulin, 10ml  
 Lantus Solostar  
 Novolin 70/30 Insulin, 10ml  
 Novolog Flex Pen, 300 units  
 Pioglitazone (Actos) 15, 30, 45mg tabs  
 Sitagliptin (Januvia) 25, 50, 100 mg tabs

**Miscellaneous**

Calcitriol (Rocaltrol) 0.25mcg  
 Danocrine (Danazol) 200mg cap  
 DDAVP Spray, rhinal tube  
 Desmopressin (DDAVP) 0.1, 0.2mg tab  
 Testosterone Cypionate 200mg/ml inj\*  
 Testosterone (AndroGel) 1%, 1.62% gel\*

**Hormone Replacement/ Reproduction**

Clomiphene (Clomid) 50mg tab  
 Combipatch 0.05/0.14mg, 0.05/0.25mg  
 Estradiol (Climara) 0.025, 0.0375, 0.05, 0.075, 0.1mg patches  
 Estradiol 1, 2mg tabs  
 Estradiol (Estring) 2mg  
 Estradiol (Femring) 0.05mg/24H & 0.1mg/24H  
 Estradiol (Vagifem) 10mcg tabs  
 Estratest HS & Estratest Tabs  
 Femhrt 0.5/2.5mcg, 1mg/5mcg tab  
 Medroxyprogesterone (Provera) 2.5, 5, & 10mg tab  
 Methylergonovine (Methergine) 0.2mg tabs  
 Norethindrone 5mg tab  
 Prometrium 100, 200mg tabs  
 Premarin 0.3, 0.45, 0.625, 0.9 & 1.25mg tab  
 Premarin Vaginal cream  
 Prempro 0.3/1.5mg, 0.45/1.5mg, 0.625/2.5mg & 0.625/5mg  
 Progesterone (Crinone) 8% gel

**Thyroid**

Levothyroxine (Synthroid) 0.025, 0.05, 0.075, 0.088, 0.1, 0.112, 0.125, 0.137, 0.15, 0.175mg tabs  
 Liothyronine (Cytomel) tab 5, 25mcg  
 SSKI drops

**Anti-Thyroid Agent**

Methimazole 10mg  
 Potassium Iodide 1gm/ml  
 Propylthiouracil 50mg tab

**SUPPLIES – DIABETIC**

Alcohol Pads, 200/Box  
 BD Syringes 31G (5/16, 1/2, 1 inch)  
 Glucagon 1mg inj  
 Novofine Pen Needles, 30G, 6mm (limit 200 per 30 days)  
 Precision Xtra Monitor  
 Precision Xtra Test Strips (limit 200 per 30 days)  
 Freestyle Lancets

**MUSCLE RELAXANTS**

Baclofen 10mg tab  
 Cyclobenzaprine (Flexeril) 10mg tab  
 Dantrolene (Dantrium) 25mg cap  
 Methocarbamol (Robaxin) 500mg tab  
 Metaxalone (Skelaxin) 800 mg tab  
 Norgesic Forte  
 Tiazanidine (Zanaflex) 2, 4 mg tabs

**NASAL PREPS**

Azelastine (Astelín) nasal spray  
 Cromolyn Sodium (NasalCrom) 40mg/ml nasal spray  
 Fluticasone (Flonase) nasal spray (limit 1 per 30 days)  
 Ipratropium bromide (Atrovent) 0.03% nasal spray (limit 1 per 30 days)  
 Mometasone (Nasonex) Nasal Spray (limit 1 per 30 days)  
 Oxymetazoline (Afrin) 0.05% nasal spray  
 Phenylephrine (Neo-Synephrine) 2.5%  
 Saline Spray 0.65%

**OPHTHALMICS**

**Anti-infective**

**Bacitracin Ophth Oint**  
 Bimatoprost (Lumigan) ophth soln 0.03%  
 Ciprofloxacin (Ciloxan) 0.3% soln, 5ml  
 Erythromycin Ophth oint 3.5gm  
 Gatifloxacin (Zymar) 0.3% sol (restricted to ophthalmology)  
 Gentamicin Ophth sol 0.3% 5ml, oint 3.5gm  
 Maxitrol Susp, 5ml & oint 3.5gm  
 Neosporin Ophth soln 5ml  
 Ofloxacin (Ocuflox) Ophth soln  
 Polytrim Ophth sol 10ml  
 Sulamyd Ophth 10% sol, oint  
 Sulfacetamide 10% soln  
 Tobramycin (Tobrex) sol  
 Tobramycin/dexamethasone (Tobradex) susp, oint (restricted to optometry/ophthalmology)

**Antivirals**

Trifluridine (Viroptic) 1% soln

**Anti-Allergy & Ocular Decongestants**

Azelastine (Optivar) soln 6ml  
 Cromolyn (Crolom) 4% ophth soln 10ml  
 Naphcon A Ophth sol  
 Olopatadine (Patanol) soln

**Anti-glaucoma**

Brimonidine 0.2%, 0.15%, 0.1% Ophth sol  
 Betaxolol (Betoptic-S) soln  
 Carteolol (Ocupress) 1% soln  
 Combigan 5ml  
 Dorzolamide/Timolol (Cosopt) Ophth soln  
 Dorzolamide (Trusopt) 5ml  
 Dipivefrin (Propine) 0.1% soln  
 Timoptic 0.25%, 0.5% sol  
 Timoptic XE 0.25%, 0.5%, 5ml  
 Xalatan Ophth sol, 0.005%, 2.5ml  
 Pilopine HS Gel 3,5gm  
 Pilocarpine sol 1, 2, 4 %

**Mydriatics / Cycloplegics**

Atropine 1% sol, 15ml  
 Homatropine sol 5%, 15ml  
 Scopolamine 0.25% ophth soln  
 Tropicamide (Mydracil) sol 1%

**Steroids/NSAIDs**

Fluorometholone (FML) Oph Susp 0.1%, oint  
 Flurbiprofen (Ocufen) 0.3% soln  
 Ketoralac (Acular) 0.5% soln  
 Ketoralac (Acular LS) 0.4% soln  
 Loteprednol (Lotemoax) Susp 0.5% 5ml  
 Nepafenac (Nevanac) \*\*Restricted to Ophthalmology\*\*  
 Prednisolone Acetate (Pred Forte) Susp 1%  
 Prednisolone Phos (Pred Mild) 1/8% Ophth sol

**Wetting/Lubricants**

Artificial Tears  
 Celluvisc 30's  
 Cyclosporine (Restasis) Emulsion 0.05%  
 Lacri-Lube Ophth oint 3.5gm  
 Sodium Chloride Ophth oint 5% & sol 15ml  
 Tears Naturale PF 36 vials/Box

**Miscellaneous Oral/Topical Ophth Products**

Acetazolamide (Diamox) 250, 500mg  
 Fluress soln  
 Proparacaine sol 0.5%, 15ml

**OTIC PREPS**

Auralgan sol  
 Cortisporin susp  
 Debrox drop  
 Domeboro Otic soln  
 Ofloxacin (Floxin) otic

**PSYCHOTHERAPEUTICS**

**Antidepressants**

Amitriptyline (Elavil) 10, 25, 50mg tab  
 Bupropion (Wellbutrin) 75, 100mg; 100, 150mg SR  
 Bupropion (Wellbutrin) 150, 300mg XL  
 Citalopram (Celexa) 20 & 40 mg tabs  
 Doxepin 10, 25mg cap  
 Fluoxetine (Prozac) 10 & 20mg caps  
 Imipramine (Tofranil) 25, 50mg tab  
 Mirtazapine (Remeron) 15, 30, 45mg tabs  
 Nortriptyline (Pamelor) 10, 25mg caps  
 Paroxetine (Paxil) 10, 20, 30mg tabs  
 Sertraline (Zoloft) 25, 50 & 100mg tab  
 Sertraline (Zoloft) Sol. 20mg/ml Liquid  
 Trazodone (Desyrel) 50, 100, 150mg tab  
 Venlafaxine (Effexor) XR 37.5, 75, & 150mg caps  
 Venlafaxine (Effexor) 37.5, 75mg tabs

**Antipsychotics**

Aripiprazole (Abilify) 2, 5, 10, 15, 20, 30mg tabs  
 Chlorpromazine (Thorazine) 25mg tabs  
 Haloperidol (Haldol) 2, 5mg tabs  
 Olanzapine (Zyprexa) 2.5, 5, 7.5, 10, & 15mg tabs  
 Olanzapine (Zyprexa Zydis) 5mg tabs  
 Paliperidone (Invega) 3, 6mg tab  
 Perphenazine (Trilafon) 2mg  
 Quetiapine (Seroquel) 25, 50, 100, 200, 300, & 400mg tab  
 Quetiapine (Seroquel XR) 50, 200, 300, 400mg tabs  
 Risperidone (Risperdal) 0.5, 1, 2, 3mg tab  
 Thioridazine 10, 50mg tab  
 Trifluoperazine (Stelazine) 1, 2, 5mg tabs  
 Ziprasidone (Geodon) 20, 40, 60, 80mg cap

**Anxiolytics**

Alprazolam (Xanax) 0.25 & 0.5mg tab\*  
 Buspirone (Buspar) 7.5, 10mg tab  
 Clonazepam (Klonopin) 0.5 & 2mg tab\*  
 Diazepam (Valium) 5mg tab\*  
 Lorazepam (Ativan) 0.5, 1mg tab\*  
 Phenobarbital 32.4mg tabs\*  
 Phenobarbital elixir\*  
 Secobarbital (Seconal) 100mg cap\*\*

**Mood Stabilizers**

Divalproex (Depakote) 250, 500mg ER tab  
 Divalproex (Depakote) 125, 250, 500mg tabs, 125mg sprinkles  
 Lithium 300mg cap  
 Lithium Carbonate (Lithobid)

***Sedative / Hypnotics***

Eszopiclone (Lunesta) 1, 2, 3mg tab\*  
 (patient MUST have failed Ambien)  
 Melatonin  
 Temazepam (Restoril) 15 & 30mg caps\*  
 Triazolam (Halcion) 0.25mg tab\*  
 Zolpidem (Ambien) 5, 10mg tab\*

***Other***

\*\*Guanfacine (Tenex) 1 & 2mg tabs \*\*  
**\*\*Restricted to Pediatrics and Psychiatry\*\***

**PSYCHOSTIMULANTS**

Adderall XR 5, 10, 15, 20, 25, & 30mg cap\*\*  
 Adderall 5, 10, & 20mg tab\*\*  
 Concerta 18, 27, 36 & 54mg tabs\*\*  
 Dexedrine 10 & 15mg cap\*\*  
 Provigil 100, 200mg tab\* (must meet criteria)  
 Ritalin 5, 10mg tabs; 20mg SR tab\*\*

**RESPIRATORY*****Inhalers - Bronchodilators/Steroids***

Advair Diskus 100/50, 250/50 & 500/50 INH  
 Advair HFA MDI 45-21, 115-21, 230-21mcg  
 Albuterol 0.5% sol (limit 3 bottles per month)  
 Albuterol 0.083% sol (limit 600ml per 30 days)  
 Albuterol 2mg/5ml syr  
 Budesonide (Pulmicort) Respules 0.25, 0.5 mg inh  
 sol (limit 240 ml per 30 days)  
 Combivent MDI  
 Cromolyn (Intal) INH sol, 2ml ampules  
 Cromolyn (Intal) MDI  
 Mometasone furoate and Formoterol fumerate  
 (Dulera) 100/5mcg, 200/5mch inh  
 Flunisolide (Aerobid) INH  
 Fluticasone (Flovent HFA) 44, 110, & 220 mcg  
 Fluticasone (Flovent Diskus) 50, 100, 250 mcs  
 Formoterol (Foradil) INH  
 Ipratropium (Atrovent) MDI (200 puffs)  
 Levalbuterol (Xopenex) MDI, 0.31, 0.63, 1.25mg  
 nebs  
 Metaproterenol (Alupent) INH, 0.6% soln  
 Mometasone (Asmanex) ped 220 mcg INH, adult  
 110 mcg INH  
 Budesonide/Formoterol (Symbicort) 80/4.5 and  
 160/4.5  
 Nedocromil (Tilade) MDI  
 Normal saline amps  
 Salmeterol (Serevent) Diskus  
 Tiotropium (Spiriva) 18mcg  
 Ventolin HFA

***Devices***

Aerochamber sm, med, & lg  
 Peak Flow Meter

***Other***

Montelukast (Singulair) 4, 5mg chew, 10 mg tabs  
 Theophylline 300mg SR tabs

**SMOKING CESSATION AGENTS**

Nicotine Gum 2, 4mg  
 Nicotine Patches 7, 14, 21mg  
 Varenicline tartrate (Chantix) Starter Pack,  
 Continuation Pack & 1 mg tabs

**URINARY TRACT**

Oxybutynin (Ditropan) 5mg tab, XL 5, 10mg tab  
 Oxybutynin (Ditropan) 5mg/5ml liquid  
 Phenazopyridine (Pyridium) 100mg tab  
 Solisenacin succ (Vesicare) 5, 10mg  
 Tolterodine (Detrol LA) 2mg, 4mg cap

***Prostate***

Alfuzosin (Uroxatral) 10mg  
 Doxazosin (Cardura) 2, 4, 8mg tabs  
 Finasteride (Proscar) 5mg tab  
 Tamsulosin (Flomax) 0.4mg caps  
 Terazosin (Hytrin) 1, 2, 5, 10mg caps

**ERECTILE DYSFUNCTION**

Sildenafil (Viagra) 25, 50, 100mg tabs  
 \*max 6 per month for males over 40 years of  
 age\*  
 Alprostadil (Caverject) 20mcg  
 Alprostadil (Muse) 250, 500, 1000mcg urethral  
 supp (6 per 30 days)  
 Yohimbine 5.4mg tab

**VAGINAL PREPS**

Clindamycin (Cleocin) 2% vaginal cream 40gm  
 Clotrimazole Vaginal Cr  
 Metronidazole (MetroGel) 0.75% Vaginal Gel  
 Miconazole (Monistat3) 200mg vag supps  
 Terconazole (Terazol-7) vaginal cr

**VITAMINS**

Cyanocobalamin (Vitamin B12) inj  
 Ergocalciferol (Vitamin D) 50,000 Unit  
 Folic Acid 1mg tab  
 Mephyton (Vitamin K) 5mg tab  
 Polyvitamins w/FE (restricted to Ped's)  
 Prenatal Vitamins \*restricted to women under 45  
 years of age\*  
 Pyridoxine (Vitamin B-6) 50mg tab  
 Thiamine (Vitamin B-1) 100mg  
 Tri- Vitamin drops

**MISCELLANEOUS**

Auranofin (Ridaura) 3mg cap  
 Atomoxetine (Strattera) 10, 18, 25, 40, 60, 80mg  
 cap  
 Disulfiram (Antabuse) 250mg tab  
 EpiPen 0.3mg/EpiPen 0.15mg Jr  
 Factor VII (Xyntha) Powder for Injection 250,  
 500m 1,000, 2,000 AHF units  
 Factor IX (Benefix) Powder for Injection 250,  
 500, 1,000, 2,000 AHF units  
 Hydroxychloroquine (Plaquenil) 200mg tab  
 Leucovorin 5mg tab  
 Mebendazole (Vermox) 100mg chew tabs  
 Naltrexone 50mg tab  
 Penicillamine (Cuprimine) 250mg caps  
 Pilocarpine (Salagen) 5mg tab  
 Potassium Citrate (Uroci K) 5mEq, 10mEq  
 Potassium Cl 20meq/15ml liquid  
 Potassium Cl (Klor Con) 10, 20meq tab  
 Pyridostigmine (Mestinon) 60mg, 180mg SR tab

**OSTEOPOROSIS**

Alendronate (Fosamax) 5, 10, 35, 70mg, 70mg +  
 vit D 2800, 5600 IU tabs  
 Calcitonin (Miacalcin) Nasal 200IU/dose  
 Calcium w/ vitamin D tabs  
 Ibandronate (Boniva) 150mg tab  
 Raloxifene (Evista) 60mg tab  
 Risedronate (Actonel) 5, 35, 75mg tab